
City of FQrt Lauderdale 

Granular Activated Carbon Pilot and 

Plant Evaluation at the Fiveash Water Plant 

Solicitation 12191-996 I October 2018

COPY 

QUALIFICATIONS 

CAM 19-0080 
EXHIBIT 5 

Page 1 of 138

LindaB
Text Box
CAM 19-0080
EXHIBIT 5
Page 1 of 138



t---
'. CDMthi Sm1 
621 NW 53'' Street, Suite 265 

Boca Raton, FL 33487 

tel: 561.571.3800 

October 5, 2018 

City of Fort Lauderdale, Procurement Services Division 
Attn: James Hemphill - Asst. Manager Procurement and Contracts 
100 N. Andrews Avenue, 61h Floor 
Fort Lauderdale, FL 33301 

Subject: Granular Activated Carbon Pilot and Plant Evaluation at 
the Fiveash Water Plant- Solicitation 12191-996

Dear Mr. Hemphill and Members of the Selection Committee: 
[...]
Mr. Maher is responsible for preparing monthly invoices, status reports, and schedule updates, conducting project 
coordination meetings, as well as day-to-day project management activities. 
TITLE AND LOCATION (CITY & STATEi. YEARCOW,PLETED (ENG./CONST.), ROLE, Bl�IEF fJESCR!PTION {-5m-pf> ,-Size=, C-osr,-,1<-.) - - - - --------,�-0 PEIUORME[)WITH CDM SMITH 

Project Manager, Alexander Orr Jr. WTP Distribution System, 20-inch and 24-inch Diameter Water Transmission 
Mains, WASD, Miami-Dade County, FL, 2017. Mr. Maher managed the design, permitting, and construction phase 
services of nearly 4.5 miles of new 20 through 24-inch diameter ductile iron water transmission main in south 

c. Miami-Dade County. The project included connections to existing water mains and new fire hydrants. Mr. Maher was
responsible for overseeing the preparation of design criteria documents, probable construction cost estimates, request
for design-build services procurement documents and supporting the County during the procurement process. In
addition, Mr. Maher was responsible for preparing monthly invoices, status reports, and schedule updates, conducting
project coordination meetings.

CDMth 
Sm1 

STANDARD FORM 330 (6/2004) 16 
CAM 19-0080 

EXHIBIT 5 
Page 36 of 138



E SECTION Resumes of Key Personnel Proposed for this Contract 
PART I - CONTRACT-SPECIFIC QUALIFICATIONS 

CDM Smith - Miami, FL 
16. EDUC/ITION (degrne and specializ,1lio11J 17. CURRENT PfWFES5t0NAL flEGJSTBAT!ON (staW ,md disc1p!i1w) 

MSCE - Environmental Engineering; BS - Civil Engineering 

18. OTHER PROFESSIONAL QUALIFICATIOl•IS 1PUBL1CATION5, ORGANIZATIOl!S. TRAINING, AWARDS, ETC.ic 

Member, Florida Water Environment Association 

Project Engineer, CD 1.09 Fats, Oil, and Grease (FOG) Removal Facility South District Wastewater Treatment 
Ph;mt (WWTP), WASD, Miami-Dade County, FL, 2018. The project consisted of improving the existing FOG and 
septage receiving facility process, in order to ease operations and improve flow efficiency. In this project Ms. Ortiz 
coordinates design efforts among the various design disciplines by checking work at every design pha_se, and facilitates 

a. communication to avoid design conflicts. Under the guidance of the design manager, Ms. Ortiz identified yard piping
conflicts with the proposed foundation of the bridge crane. She was also in charge of writing sections of the technical
memos and BODR. She also has performed site visits with the design team members to verify site characteristics for
design. Ms. Ortiz actively participating in checking efforts of plans and specifications at every design phase before each
client submittal. Finally, Ms. Ortiz led the permitting application process, and kept written record of client review
workshops and other meetings, as well as internal technical review meetings.
TITLE AMO LOCATION !CITY & STATEl • YEAR COMPLETED !ENGJCOMST.i, ROLE, BRIEF DESCRIPTION (Scope, Siz!', (oit, elcJ 0' PERFORMED WITH CDM SMITH 

Project Engineer, CD 2.19(2) Co-Gen Facility Detailed Design Central District WWTP, WASD, Miami-Dade County, 
Florida, 2018. This project entailed the addition of a biological Hydrogen Sulfide (H25) system and new associated 

b. biogas pipeline, and construction of a new switchgear building for the existing Co-Generation building. Ms. Ortiz
participated in design activities, such as BODR write-up, preliminary specification identification, and coordination
among design disciplines. Ms. Ortiz performed a site visit with the design team and the client to identify alternative pipe
routing. Ms. Ortiz led the permitting application process. Ms. Ortiz was also responsible of keeping written record of
client review and other as well as internal technical review
TITLF. AND LOOfflON (CITY & STATE). VEAR COMPLETED {F.NG.iCONSTJ, ROLE, BRIEF DfSCRll)TJ()f\l (Scape, .Size, Cmt, etc.} [I PERFORMED WITH CDM SMITH 

Junior Engineer, CD 2.27 Oxygen Production Facility Central District WWTP, WASD, Miami-Dade County, FL, 
2018. This project consists of the design and contruction of a new Vacuum Pressure Swing Adsorption (VPSA) oxygen 
production facility to replace the aging cryogenic oxygen production facilities. Ms. Ortiz participated in technical memo 

c. and BODR write up, performed several site visits with the design team and the client, and kept photographic record as
necessary for engineers in other locations. Ms. Ortiz facilitated communication between the design manager and the
client in order to obtain answers to critical questions for the design. Ms. Ortiz anticipates to undertake a design task
and drive it to completion during the detailed design phase. Finally, Ms. Ortiz has kept written record of client review

<VCnAr,c and other as well as internal technical review 
HTLE /.\ND LOCATION {CITY & STATEi, YEAR COMPLET"ED !ENG./CONST), [�OLE, BRIEF DESC.RIPTJON (Scope, Size, Cost, etc.) D PEHFORMEDWrrH CDM SMl!"H 

Engineer, Water Supply in Developing Countries, Las Canas, Dominican Republic, 2014. Ms. Ortiz was part of the 
multidisciplinary team that developed the design and implementation strategy of a community size drinking water 
treatment system. The system comprised of two sand filters and two membrane filters that treats water for 300 families. 

d. The design was developed based on information obtained of the water source, waterborne diseases experienced by
the community, and water practices. The project also addressed the need to educate people on the importance on safe
water practices, as well as necessary technical training for the operation and maintenance of the system. Further, surveys
were to document and monitor the of the

STANDARD FORM 330 (6/2004) CDMth 
Sm1 

CAM 19-0080 
EXHIBIT 5 

Page 37 of 138



E SECTION Resumes of l(ey Personnel Proposed for this Contract 
PART I - CONTRACT-SPECIFIC QUALIFICATIONS 

Jorge M. Arevalo, 
PhD, PE 

GAC Pilot Study -Pilot Manager; GAC Pilot Study -Pilot Plant 
Design; Process Engineering Expertise - GAC; Process Engineering 
Expertise -Nanofiltration/Reverse Osmosis/Desalination; Process ,.roTAL 14 b. WITH CURRENT FIRM 9 
Engineering Expertise - Microfiltration/Ultrafiltration; Support 
Services - Lifecycle Costin 

CDM Smith - Maitland, FL 
16. EDUCATION (<kgreti ,rnd spt�cialir.ation) 

PhD - Environmental Engineering; MS - Environmental Engineering; 
BS - Chemical Engineering 
18. OTHER PROFESSIONAL QUALIFICATIONS (PUBLICATIONS, ORGAfJIZATIONS, TRAINING, AWARDS, ETC.): 

Member, American Water Works Association 

1 7. CUHRENT PROFESSIONAi. REGISTRATION (Sl,lH� and disciplim�) 

PE - FL (Environmental) 

Project Engineer, Northwest Water Treatment Plant Expansion and Upgrades, Brunswick County, NC, Ongoing. 
The Cape Fear River, source water for the Northwest WTP, has been found to contain a variety of contaminants of 
public health concern, including perfluorinated compounds or PFCs (GENX, PFOS, PFOA, etc.), 1,4-dioxane, hexavalent 
chromium, NDMA, endocrine disruptors (EDCs), pesticides, and Pharmaceuticals and Personal Care Products (PPCPs), 
among others. CDM Smith evaluated different treatment alternatives and recommended pilot testing the use of reverse 

a. osmosis membranes to remove the contaminants. As such, a membrane pilot unit was installed on February 2018 to
treat the effluent from the existing media filters and has been in operation for six months. Dr. Arevalo was responsible
for the selection and procurement of the pilot equipment, the development of the testing protocol, installation and
commissioning of the pilot unit, training of local staff in the proper operation and maintenance of the pilot equipment,
the development of data collection templates, and the development of master spreadsheets for data reporting and
analysis. Currently, Dr. Arevalo is leading the preparation of the final pilot report and he will lead the design of the
36-mgd capacity full-scale membrane treatme� sys!_�- ------- - - - --.---·----i
TITLE 1iND LOCATION (CITY & STATE]• YEAR COMPLETED (ENG /C:ONST.l, ROLE, BRIEF DESCRIPTION (Scope, Size, Cosr, elc.J 0 PERFORMED WITH CDM SMITH 

Process Engineer, Water Purification Technology Evaluation Project, JEA, Jacksonville, FL, Ongoing. To advance 
sustainable water supply, responsible growth, and the betterment of the St. Johns River, JEA initiated its Water 
Purification Technology Program. CDM Smith was selected to complete the first phase of this program, the Research and 
Development Phase, which focuses on the evaluation of various water purification technologies through both literature 
reviews and field testing. To complete the objectives of this project, CDM Smith just completed field tests of two 

b. alternative process trains at both the Southwest Wastewater Treatment Plant and the Buckman Wastewater Treatment
Plant. Data collected throughout the field testing will be utilized to compare treatment alternatives and develop capital
and operational and maintenance cost estimates to select a single treatment process for subsequent testing at a 1.0
mgd capacity scale. The two treatment processes field tested at the Southwest Wastewater Treatment Plant were:
coagulation, flocculation, sedimentation, ozone, biological filtration, and advanced oxidation; and ultrafiltration,
reverse osmosis, and advanced oxidation. Dr. Arevalo helped with the selection and procurement of the field
equipment, the design of treatment systems and the development of the testing protocol.
TITLE AND LCJC:ATIOM (CITY & STATE)• YEAR COMPLETE[) {ENG./CONST.), ROLE, BRIEF DESCRIPTION (Scope, 5ize, Cost, etc.) !iJ PERFORMED WITH CDM SMITH 

f--·--------------- -- --- ---------- -----'------------

Project Engineer, Hood Road WTP Membrane Treatment Conversion, Seacoast Utility Authority, West Palm 
Beach, FL, 2014. The project included the design and construction of a $SOM, 30.5-mgd finished water treatment 

c. capacity membrane treatment facility at the Hood Road WTP site to replace the two existing lime softening facilities.
Dr. Arevalo assisted with the pilot plant operation, troubleshooting, data analysis, and final pilot report preparation. He
also assisted with drawings, specifications, and cost estimating. He reviewed shop drawings and responded to Contractor

for information the construction of this 
TITLE AND LOCATION \CITY & STATE), YEAR COMPLETED (E�JCi./CONST.), ROLE• BRIEF DESCRIPTION 1Srope, Size, Cost, etc.) !21 PERFORMED WITH CDM SMITH 

Project Engineer, Alternative Water Supply Project, City ofTarpon Springs, FL, 2015. Dr. Arevalo served as an 
engineer for the design of the new $60M, 6.4-mgd Tarpon Springs Membrane Treatment Plant (MTP). He assisted with 

c1. raw water characterization, membrane pilot plant testing studies, and membrane system design and performance 
projections, as well as the design of chemical storage and feed systems, post-treatment, and hydraulic analysis for 
transfer and high service pumps. Dr. Arevalo also helped prepare the final pilot report, the preliminary design report for 
the ne� MTP, and the design criteria package for the design-build contractor. 

T.fflth STANDARD FORM 330 (6/2004) 17 
CAM 19-0080 

EXHIBIT 5 
Page 38 of 138



E SECTION Resumes of Key Personnel Proposed for this Contract 
PART I - CONTRACT-SPECIFIC QUALIFICATIONS 

CDM Smith - Raleigh, NC 
16, EOUC1\TION (degree and 5P\'!clalizationl 17. cu rm ENT PROFESSIONAL REGISTRATION (st,1te ,md d!scipffne} 

MS - Environmental Engineering; BS - Civil Engineering PE- GA, NC, SC, TN, VA 
16. C>TllER PROFESSIONAL QUALIFICATIONS !PUBLICATIONS, ORGANIZATIONS, TRAININC,, AWARDS, ETC.!: 

Board Certified Environmental Engineer; Member, 5 S Society; Member American Water Works Association 

Project Engineer/Review Demonstration of High Quality Drinking Water Production Using Multi-Stage 
Ozone-Biological Filtration: A Comparison of DPR With Existing IPR Practice, Gwinnett County Department of 

Water Resources, Gwinnett County, GA, 2017. This work supports WRF project 4555 and WRRF 15-11. CDM Smith is 
supporting Gwinnett County in performing pilot-scale tests in this side-by-side study of IPR and DPR to evaluate the 

a. efficacy of ozone-BAF. The DPR pilot will evaluate various ratios of blended F. Wayne Hills WRC effluent in combination
with Lake Lanier as a raw water source. CDM Smith is also providing professional consulting services to support DWR
with the design and procurement of pilot testing facilities, design of the experimental approach, operations plan

I development and operations support, data analysis, and recommendations for full-scale implementation requirements
, related to the two pilot studies at the Shoal Creek Filter Plant. Mr. Dowbiggin provided support of project deliverables,
such as the pilot design and testing and monitoring plan. 

l---+------'---·--"'-----� ----�-'----- ---- -------� -- ---- --1 

TITLE AND LOC,\TIO/',; !CITY & STATEi, YEAR COMPLETED (ENG./CONST.) •ROLE, BRIEF DESCRIPTION (Scope, Size, Cmr, <�IC.} @ PERFORMED WITH COM SMITH 

Project Manager and Engineer, North Fork and Mills River Water Supply Program, City of Asheville, NC, 2017. 
The program required fast-track design and construction of major facility improvements, as well as implementation 
of a multi-faceted program to conserve the Authority's high quality water supply. The four components of Phase 
I included the North Fork WTP upgrade and expansion from 25-to 31-mgd, design of a new 36-mgd East Asheville 
Booster Pump Station, design of five miles of new 24-inch diameter water transmission pipeline, and a new SCADA 

b. system. Mr. Dowbiggin was project engineer for the evaluation of water supply alternatives, led the water quality
bench-scale and pilot testing efforts, and was involved in the preliminary design of dam diversion structures and 
intakes. Phase II involved the design of the new Mills River Regional 7.5-mgd WTP, which is a completely new 5-mgd 
WTP, designed for readily expanding to 30 mgd. This plant includes a new intake, raw water storage reservoir, raw and 
finished water pumps, ozonation, rapid mixing/ flocculation, sedimentation, filtration, maintenance, administration and 
. laborntoryfadlities, .. chemica I storageand feed, and ... residualsfacilities ··················--- _______ _ _____ --------r·········- -····--.... -···-··-···--·······----··-············--······' 

TITLE AND LOCATION KITY & STATE), YEAR COMPLETED (ENG /CONST.)• ROLE, BRIEF DESCRIPTIOM (Scope. Size, Cosr, etc.J 0 PERFORMED WITH ([)M SMITH 

Project Manager, Water Treatment Evaluation and Preliminary Engineering for 36-mgd Expansion and 
Advanced Treatment, Brunswick County, NC, Ongoing. In early 2018, CDM Smith completed a treatment evaluation 
and water supply engineering alternatives study for Brunswick County. The County wanted to evaluate feasible 
alternatives to 1) expand capacity of their existing Northwest WTP, 2) utilize alternative sources of raw water, and 3) 

c. remove emerging contaminants, such as 1,4 Dioxane and PFAS, found in the Cape Fear River Basin. The project included
evaluating each alternative, identifying permitting and environmental issues, piloting of advanced treatment
technology at the WTP, a life-cycle cost analysis, and three presentations to the County Board of Commissioners. The

. Water Treatment Evaluation has been completed and CDM Smith is now working on preliminary engineering, permitting,
' and funding applications for the selected alternative, which includes expansion of the Northwest WTP to 36 mgd and the
addition of advanced treatment technology to remove emerging contaminants found in the Cape Fear River Basin.
TITLE AND LOC1\l!ON (CHY & S l"ArE) , YEAR C0tv1PLETED (ENG.iCONST.J •ROLE. BRIEF DESCRIP"TION {Scope, Size, Co5T, eu.) 0 PERFORMED WITH CDM SMITH 

Technical Manager/Lead Design Engineer, Cary-Apex WTP Pilot Study and Evaluation of Improvements, Town 

d. 
of Cary, NC. CDM Smith is conducting a pilot study to determine the effectiveness of biofiltration in improving water 
quality and consistency. Ozone, GAC, and advanced oxidation have already been tested. The pilot facilities include 
[...]
Project Manager, Eagle Mountain Water Treatment Plant Expansion, City of Fort Worth, TX, 2007. Mr. Shannon 
was project manager, senior design engineer, and technical director for the $43M Eagle Mountain WTP - Phase Ill 
Expansion that increased plant capacity from 70 mgd to 105 mgd. Mr. Shannon was responsible for process selection, 
preliminary design development, and design oversight for all engineering disciplines. The design included new and 
modified ozonation facilities, conventional treatment unit processes, new chemical storage and feed facilities, expanded 
instrumentation and control, and new clearwell and high service pump station. Subsequent to the Phase Ill expansion, 
Mr. Shannon was project engineer and design engineer for the original 30 mgd Eagle Mountain WTP project that was 
placed into operation in 1992 and project manager and senior design engineer for the Phase II expansion that was 

into in 2000. 

CDMthSm1 STANDARD FORM 330 (6/2004) 20 
CAM 19-0080 

EXHIBIT 5 
Page 44 of 138



E SEC TIO N Resumes of Key Personnel Proposed for this Contract 
PART I - CONTRACT-SPECIFIC QUALIFICATIONS 

18 OTHER PROFESSIONAL QUALIFICATIONS IPUBUC:ATIOt-JS, ORGANIZATIONS, THAINING, AWARDS, ETC.}: 

Former Member, Florida Water Environment Association, Past Chair of the Southeast Chapter; Former Member, Florida 
Association of Environmental Professionals, Past President of South Florida Chapter; Former Member, Florida Association of 
Professional Geologists, Past Officer 

a. 

Technical Reviewer, South Miami Heights (SMH} Water Treatment Plant Injection Well System and Upper 
Floridan Aquifer Test Production Well Program, Miami Dade Water and Sewer Department (WASD}, Miami-Dade 
County, FL, 2017. Mr. Magenheimer provided hydrogeological review services associated with the construction of three 
Upper Floridan Aquifer (UFA) test production wells and one continuous core well for the evaluation of potential yield 
and quality of groundwater from the UFA at the proposed South Miami Heights wellfield. The project also included the 
construction of a Class V deep exploratory well with an associated dual zone monitoring well, which is intended to be 
converted to a Class I Industrial well for the of reverse osmosis concentrate. 
TITLE AND LOCATION I.CITY & STATE)• YEAR COMPLETE!) fE�JG./CONST.), ROLE• BRIEF DESCRIPTION (Scope, 5izc>, Cost, ere.) 

Project Manager, West Wellfield Improvements, City of Deerfield Beach, Broward County, FL, 2012. As part of a 
4 million gallon per day (mgd) water treatment plant expansion, Mr. Magenheimer provided project manageme11t and 

b. 

hydrogeological support services related to the development of two karst Biscayne aquifer and one 1,400-foot deep 
Floridan aquifer municipal production wells. Services provided included evaluation of lithologic, geophysical, and well 
test data and the selection of final production intervals. 
TIJ"LE AND LOCAT"ION !Cl l"Y & STAl"f.), YF.I\R COMPLETED {ENG.iCONST), ROLE, BRIEF lJESCHlf) J ION (S(ope, Sit(�, Cost, etr.} ; @PEP.FORMEDWITHCDMSMITH 

Technical Reviewer, Retail Potable Water and Wastewater Master Plan, Broward County, FL, 2016. 
Mr. Magenheimer served as technical reviewer for the development of a Retail Potable Water and Wastewater Master 

c. Plan for a future forecast year of 2040 to address retail facilities within the County's four service areas (known as Districts
1, 2, 3A, and 3BC). As part of this effort, our team developed the hydraulic model of the County's retail potable water,
water, and wastewater systems, utilizing ESRI ArcGIS, lnfoWater, and lnfoSWMM, and developed a detailed and accurate
model. In addition, our team was also responsible for data collection and cataloging.
TITLE AND LOCATION (CITY & STATE)• YEAR CCJMPLETE!J (E�JG./CONST.), ROLE• !3RIEF [)ESCRIPTION /Scope, Size, Cost, etc.; 121 PERFOHME() WITH C[JM SMITH 

Resident Project Manager and Lead Hydrologist, Water Supply Wells 28W, 31W, and 33W, City of Boca Raton, 

d. 
FL, 2014. Mr. Magenheimer served as the resident project manager for design and bidding phases and served as lead 
hydrologist for the final design of the three new Biscayne Aquifer raw water production wells; and approximately 
9,000 linear feet of 12-, 14-, and 18-inch raw water piping, including associated electrical, instrumentation, and site 
improvementsforthe City.This projectwascompleted_on-time and on-budge_t._______ ________ ···-··-···------···············-·-······-·-
Tll'LE AND LOCAT"ION (CITY & STATE), YEAR COMPLETED (ENG./CONSl'.), ROLE. BRIEF DESCRlf>TtON (Scope, Size. Cost, ere) ] 0 PERFORMED WITH CDM SMITH 

. 

""'''''''''"'-"""'..,"'-""''"""'"'-''''"'''"'''''''' .. ''-'''''"''''''''''''_'_'""-'"-••-••••••••'"••••••-•••••••••••••••-•-••••••••••--•-••-·-""'''''''''''''''"""'''''""'''''''''""''''''-'-•'•"" __ .. ,,,,,,,,,,,,,,,,,,, ___ ,,,,,,,,,,,,,,,,,,,,,,, __ ,,, .. ,,--,,,,,,,,,_,, ••• - •-•••••-•-••-•••••••••••••••••••••••••••••••-•-••••••••••••••••••••••••-·---.. ·- -·-•••mm-•••"--••-••-•-••••• • • ••••••••••--•·--- •-"""-"-••••·--"••••••--•-••••••••••••-•--•••••••••••---•••••••••••••••-• 

Technical Lead, Continuing Wellfield Rehabilitation Services, City of Boca Raton, FL, Ongoing. CDM Smith has 
e. assisted the City with ongoing maintenance, rehabilitation, and optimization efforts at the City's production wellfields.

Serving as the technical lead, Mr. Magenheimer has led quarterly data review and evaluation reports, as well as
as-needed technical expert services. Projects under this contract have been completed on-time and on-budget.
TITLE AND LOCATION (CITY & STAfEJ • YEAR COMPLETED (Et,JG./CONST.), ROLE, BRIEF DESCRIP"f!ON (5cope,Size, Co.ff, etc.J 8 PERFORMED WITH CDM SMITH 

Project Manager, Alternative Water Resources Feasibility Study, City of Fort Lauderdale, FL, 2012. 
Mr. Magenheimer managed two feasibility analyses of implementing selected reclaimed water projects that could offset 

1. potable water deliveries from the regional water management system within the City of Fort Lauderdale. These studies
investigated the potential to use desalination and reclaimed water technologies to offset fresh water withdrawals
from the water management system. In addition to managing the project, Mr. Magenheimer provided

..... .. hydrogeologic .. conceptualization
'.
__ _____ _ _ ____ ····· · · · ·····················---- - ____ __ __ ____ _ 

STANDARD FORM 330 (6/2004) CDMth 
Sm1 

CAM 19-0080 
EXHIBIT 5 

Page 45 of 138



E SEC TIO N Resumes of l<ey Personnel Proposed for this Contract 
PART I - CONTRACT-SPECIFIC QUALI.FICATIONS 

CDM Smith - Chicago, IL 
16. EDUCATION (degree and specialization) 17. CUHHENT PR OFESSIONAL REGISTRATION (state ;md discipline) 

MSEE - Water Resources Engineering; BS - Civil Engineering; 
BS - Architecture 

PE - IL, NC, NM, WI 

18. OTHrn PP.OFESS10Ni\L QlJ/ILIFICATIONS \PUBLICATIONS, ORGAr�IZlff!ONS, TRAH,JJNG, AWARDS, ETC.): 

Board Certified Environmental Engineer; Chair, American Water Works Association, Membrane Systems Subcommittee; 
Member, American Water Works Association; Member, American Water Works Association Membrane Process Committee; 
Member, American Water Works Association, Water Treatment Facilities Design and Construction Committee 

a. 

Design Engineer, Water Treatment Plant Improvements, Town of Cary, NC, Ongoing. Mr. White served as a design 
engineer for the Cary/ Apex water treatment facility improvements and expansion project. This project involved the 
design of a 24-mgd expansion of the treatment capacity for the system along with an upgrade of the chemical storage 
and disinfection systems and installation of new ozone facilities. Mr. White developed detailed design of treatment, 
pumping and chemical feed facilities as well as coordinated design work for the civil, mechanical, structural, electrical, 
architectural, and HVAC disciplines. As part of a predesign study, he designed and conducted a pilot testing program to 
evaluate the performance of intermediate ozonation and alternative filter media on the effects of ozone and granular 
activated carbon (GAC) filter absorbers on the control of taste and odor compounds, turbidity, manganese, and 
disinfection byproducts. 

· -- - - -------

TITLE AND LOCATION (CITY & STATEi • YEAR COMPI.ETED 1ENG iCONST.l • ROl.E • BRIEF Df:SC.RIPTION (SWW', Site, Cost, t:rcj 0 PtRFORMEDWITfl CDM SMITII 

Membrane Specialist, East Canyon Water Plant Eva,luation, Weber Basin Water Conservancy District Summit, UT, 

b. 2012. Mr. White served as membrane specialist during a condition assessment of an existing microfiltration plant that
has been off-line for 1 O years. This project included multiple site visits and a one-week operational assessment period

C. 

to evaluate the condition of the facilities and to identify improvements required to restore facility operation, upgrade to
current regulatory requirements and expand treatment capacity.
Tffl_f AND I.OCATION (CITY & STATE)· YFAR CONlPLF.TFD !,ENG./CONST) • HO L.E. BRIEF DESCRIPTION (5cope, SiLe, Co5t, etc.) @ PERFOHMEDWITH COM SMITII 

Project Manager and Treatment Process Design Lead, Ultrafiltration Membrane Improvements, Racine, WI, 
2006. Mr. White served as the project manager and treatment process lead for the design, construction and start-up 
of a new 50-mgd ultrafiltration membrane system for the Racine WTP. This is currently one of the largest membrane 
facilities within the US. Following commissioning, Mr. White worked with Racine staff to optimize operational 
performance of the installed membrane system to increase capacity, improve redundancy, and lower operational costs. 
TITU: AND LOCATION !CITY & 5TATEJ. YEAR COMPL.ETED ([NG./CONST.J •ROI..[, riRltJ. f)ESCRIPTION (Srnµe, Si2e, Cost, et(.) @ PEfffOf�MEDWffH COM SMIHI 

Process Design Lead, Design-Build of the Pojoaque Basin Regional Water Treatment Plant, Santa Fe County, 

1 
NM, Ongoing. Mark is currently serving as the process design lead for the design-build of a new 6.23 mgd WTP utilizingc.
high-recovery ultrafiltration and nanofiltration membrane systems. This project is being implemented for the
United States Department of the Interior, Bureau of Reclamation to develop a new potable water supply for the pueblos
of Nambe, Pojoaque, San Ildefonso, and Tesuque; and unincorporated areas of Santa Fe County.

e. 

Membrane Specialist, Pilot Testing and Design, United Water New York, Haverstraw, NY, 2013. Mr. White served 
as MF/UF membrane specialist for a year-long pilot investigation and design for a new water treatment system. The 
proposed drinking water plant will treat water from the Hudson River using coagulation, sedimentation, ultrafiltration 
membranes, low-pressure reverse osmosis membranes, and chlorine contact. Mr. White prepared pilot testing 
protocols, evaluated testing data, and developed procurement documents and design for the UF membrane system. 
"IHLE AND LOCATION {crIY & STATEi • YEAR COMPLETED iENG./CONST.), ROLE, BRIEF DESCRIPTION (Scope, Site, Cost, etc.) 0 PERFORMED WITH CDM SMITH 

Project Manager, Membrane Treatment Cold Water Capacity Project, Appleton, WI, 2008. Mr. White served as 

f. 
the project manager for an engineering assessment to improve the operation of an 18-mgd ultrafiltration system.
We evaluated the causes of excessive fouling of the ultrafiltration system. We recommended improvements to reduce 
membrane fouling and successfully demonstrated the performance of these improvements during pilot-scale and 
full-scale testing. CDM Smith developed recommendations and preliminary evaluation of a series of improvements. 

T..fflth STANDARD FORM 330 (6/2004) 21 
CAM 19-0080 

EXHIBIT 5 
Page 46 of 138



E SE C TIO N Resumes of Key Personnel Proposed for this Contract 
PART I - CONTRACT-SPECIFIC QUALIFICATIONS 

16. EDUCATION (degree and specialization) 17, CURRENT PROFESSION AL REGISTRATION (state and discipline) 

MS - Chemical Engineer;BS -Chemical Engineer 
18. OTHER PROFESSIONAL QUALIFICATIONS !PUBLICATIONS, ORGANIZATID1'5. TRAlfJING, AWARllS, ET(.)' 

Technical Advisor, Codelco Water Supply Project, Radomiro Tomic, Santiago, Chile, Ongoing. Ms. Fernandez 
serves as technical advisor for the bidding phase of the Cod el co Water Supply Project. The project consists of supplying 

a. desalinated water by means of the design, financing, construction, 20-year operation and maintenance under a BOOT
scheme of a reverse osmosis desalination plant with a design capacity of 8401/s and with a potential expansion
of 19561/s. The project also includes, among others, marine works, a conveyance pipeline system, which includes
approximately 160 km of pipeline, a reservoir, and the associated power supply infrastructure.
TITLE AND LOCATION (CITY & STATE)• YEAR COMPLETED (ENG./CON5T), ROLE, BRIEF DESCRIPTION (Scope, Size, Cost, etc.) 0 PEHFORMEDWITII COM SMITH 

b. 
Technical Advisor, Desalination Plant, Santiago, Chile, Ongoing. Ms. Fernandez is serving as technical advisor for the 
development of the documentation required by the environmental agencies in Chile (EIA & PAS) of a desalination plant 
and marine works for 1050 1/s. 
TITLE AND LOCATION (CITY & STArE), YE/,R COMPLETED {ENG.ICONS'[), ROLE, BRIEF DESCRIPTION (Scope, Size, Cosr, e1c.J lil PERFORMED WITH COM 5Mll'H 

Technical Advisor, Escondida Water Supply Expansion, Antofagasta, Chile, Ongoing. Ms. Fernandez is responsible 
C. 

of leading the pre-commissioning and commissioning of the owner support team, working together with the installation 
team, the purchasing department and the Owner, BHP. 
Tl"TLE /I.ND LOCATION (CITY -'Si STATE}• YEAR COMPLEfE.D (ENG./CONS

T
.), ROLi:. • BRIEF DESCRIPTION (ScoJ)f',Si2e,C,ut, etc.J 0 Pr:RFORMEDW!Tf! COM SMITH 

d Design Project Manager, GS lnima, Djerba, Tunisia, 2018. Ms. Fernandez was responsible for the engineering of a· 
reverse osmosis desalination plant during the construction of 50.000 m3/day with its associated marine works. After 
the construction she was also part of the commissioning team until the completion of the plant (TNO 160M). 
TITLE AND LOCATION (CITY & STATEi • YEAR COMPLETED (ENG /COl�ST.j, ROLE, BRIEF DESCr�IPTlON /Scope, Sile. Cost, etc.) 0 PERFORMED WITH COM SMITH 

e. Design Project Manager, Radomiro, Tomic, Chile, 2018. Ms. Fernandez was responsible for the engineering of a
reverse OSJ!lOSis desalination plant during the design of 72.500 m3/day with its associated marine works (USO �_90M). _
TITLE AND l.OC.'\TlON (CITY & STATE). YF.AR COMPLETED (F.NG.iCONST.l, ROLE, BRIEF DF.SCRIPT!Ot'll (Swp1:, Size, Cost, r.t(.,) D PERFORMED WITH CDM SMllH 

Sales Support Senior Engineer, Pentair Water Process Technology, Nederland, 2015. Ms. Fernandez was 

f. responsible for the design and cost estimation of ultrafiltration systems for seawater (SW), drinking water (OW) and
wastewater (WW) plants. She was responsible of turnkey projects of SW, WW, and OW plants. Ms. Fernandez was
responsible of the R&O of ultrafiltration systems to be installed in floating production storage and offloading units

TITLE AND LOCATION (CITY,\ STATE), YEAR COMPLETED i.ENG./C:ONST), ROLE, BRIEF DESCRIPTION (Scope, Size, Cost etc.} 0 PERFORMED WITH C:DM SMITH 

Design Project Manager, Previous Employer, Caribbean, Saudi Arabia, Australia, 2013. Ms. Fernandez was 
responsible of the engineering of a reverse osmosis desalination plant during the design and construction of 24.000 

g, m3/day with its associated beach wells and discharge marine works (USO 43, 1 M) in Aruba. For a client in Ras Az Zawr, 
Saudi Arabia, she was responsible of the engineering of a reverse osmosis desalination plant during the bid of 189.000 
m3/day (USO 450M). Ms. Fernandez was responsible of the engineering of a reverse osmosis desalination plant during 
the bid of 150.000 1 for a client in Australia. 
TITl..f AND LOCATION (CITY & STATEi, Y[All COMPLf

.
TEO /ENG ;CONST.), ROLE, BRIEr D[SClllPTION {Scope, Size, Cost, etc.) PERFORMED WITH CDM SMITH 

h. 
Senior Engineer, Previous Employer, Fujairah, United Arab Emirates (UAE}, 2009. Ms. Fernandez served as senior